
REQUEST FOR PROPOSALS (RFP) 

-- 
WATER AND WASTEWATER FACILITIES OPERATION 

AND MAINTENANCE SERVICES 

The Corporation of the Town of Moosonee 

RFP Posted: January 9th, 2024 

Mandatory site visit date: February 6th, 2024 

Electronic Proposal submission close date: March 8th, 2024 

Town Contacts: 

Trevor Keefe, Public Works Manager at trevorkeefe@moosonee.ca 

and, Shelley Petten, Clerk/Treasurer at spetten@mooosnee.ca 

mailto:trevorkeefe@moosonee.ca
mailto:spetten@mooosnee.ca


Town of Moosonee 
Water and Wastewater Facilities 
Operation and Maintenance Services 

Final RFP – WTP2024 January 9th, 2024 
 

2 

 

 

 
 
SUMMARY INFORMATION 

 
Type of 
Contract: 

The Town of Moosonee is requesting proposals from qualified firms to 
[...]
1.4.4 Queries from Proponents and Addenda 
The Town does not intend to modify the project described herein or the scope of the services. 
Notwithstanding this intention, the Town reserves the right to modify, amend, substitute, or 
supplement any part of this RFP at any time by addenda, or notice in writing to the Proponents. 
The Town will provide Proponents with sufficient time to respond to such modifications including, 
without limitation, the opportunity to make necessary revisions to their respective submissions. 
All inquiries from Proponents regarding the RFP including those arising from the mandatory site visit, 
the RFP, and/or the service requirements must be in writing by email and directed to both Town 
contacts and received by the Town by the question deadline of February 19th 2024, at 10:00 am. 

 
When a response is deemed necessary or desirable by the Town, including in order to answer 
queries properly submitted by Proponents. Verbal answers given by the Town to queries are only 
binding when confirmed by posted written addendum. 

 
Addenda may be issued by the Town by posting them on the Town website or Muniserv, Bids and 
Tenders. 

 
All addenda become part of the RFP and it is the Proponent's sole responsibility to access and 
download any changes or addenda to this RFP opportunity. Proponents will reflect all addenda in their 
Technical Submission and include all costs of all addenda in the Pricing Submission. Any Proposals 
received that do not include posted addenda and/or change notices may be rejected. 

 
1.5 Proposal Submissions 

Proponents will be solely responsible for the delivery of their proposal submissions in the manner and 
time prescribed. 

 
Both the Technical and Pricing Submissions of the Proposal (see Section 2.10 and 2.11) must be fully 
completed with all required information, including all applicable blank spaces in the cover sheets for 
each, and then signed under seal by a duly authorized representative of the Proponent, dated and 
submitted in a clear and legible manner. 

 
Proposal submissions and any attachments that are unsigned, improperly signed or sealed, 
conditional, illegible, obscured, improperly prepared, or contain arithmetical errors, erasures, 
alterations, or irregularities of any kind may, at the discretion of the Town, be declared invalid and 
rejected. 

 
If a joint venture is responding to the Request for Proposal, the Proposal Package shall be 
submitted by a Lead Proponent and the others named as subcontractors. 



Town of Moosonee 
Water and Wastewater Facilities 
Operation and Maintenance Services 

Final RFP – WTP2024 January 9th, 2024 
 

9 

 

 

The Town retains the separate right to accept or waive irregularities in the Proposal submissions and 
any attachments if, in the Town’s sole discretion, such irregularities are of a minor or technical nature 
or, where practicable to do so, the Town may, as a condition of Proposal acceptance, request the 
Proponent to correct a minor or technical irregularity with no change to the Pricing Submission. 

 
The determination of what is, or is not, a minor or technical irregularity, the determination of whether to 
accept, waive, or require correction of an irregularity, and the final determination of the validity of a 
Pricing Submission, will be at the Town’s sole and absolute discretion. 

 
1.6 Proposal Submission Duration and Clarification 

1.6.1 Duration of Proposal Submissions 
 

Proposal Submissions will remain open to acceptance and will be irrevocable for period of three (3) 
months (90) days after the Proposal submission closing time. 

 
1.6.2 Clarification of Proposal Submissions by the Town 

 
The Town may, at any time following the RFP closing time, request that any Proponent clarify its 
proposal submissions by submitting additional information clarifying any matters contained in its 
proposal submissions and require the relevant Proponent’s acknowledgement of the accuracy of that 
interpretation. 

 
The Proponent will submit such clarifications in writing by email to both Town contacts within three (3) 
working days following receipt of such a request from the Town, or within such shorter time as the 
Town may require, and in a form satisfactory to the Town. 

 
The additional information accepted by the Town and written interpretations which have been 
acknowledged by Proponents will be considered to form part of the Proposals of those Proponents. 

 
The right to request clarification of Proposals by the Town as provided herein is within the sole, 
complete and unfettered discretion of the Town and is for the Town’s sole benefit and may or may not 
be exercised by the Town at any time and in respect to any or all Proposals. Where in the opinion of 
the Town the Proposal is ambiguous, incomplete, deficient, or otherwise not acceptable in any aspect, 
the Town may reject a Proposal either before or after seeking a clarification under this section. 

 
The seeking of a clarification of a Proposal by the Town as provided herein will not in any way oblige 
the Town to enter into a final Water and Wastewater Services Agreement with that Proponent and will 
not constitute an acceptance of that Proposal. 



Town of Moosonee 
Water and Wastewater Facilities 
Operation and Maintenance Services 

Final RFP – WTP2024 January 9th, 2024 
 

10 

 

 

 

SECTION 2: RFP REQUIREMENTS 

2.1 Town Contact Information 
Trevor Keefe, Public Works Manager trevorkeefe@moosonee.ca 
Shelley Petten, Clerk/Treasurer spetten@mooosnee.ca 
Town of Moosonee Municipal Office 
5 First Street 
Moosonee, Ontario 
P0L 1Y0 

 
2.2 Schedule 

 

 
RFP Posted: 

 
January 9th, 2024 

 
Mandatory Site Visit: 

 
February 6th, 2024, at 9:00 am 

 
Last day for questions: 

 
February 19th, 2024 at 10:00 am 

 
Electronic Proposal Submission Close 

 
March 8th, 2024, at 2:00 pm 

 
RFP Award Decision: 

 
March 29th, 2024 

Although every effort will be made to meet all the dates shown, the Town reserves the right to modify 
any or all dates at its sole discretion. 

 
2.3 Duties of the Town of Moosonee 

2.3.1 Invite Proponents 

Invite Proponents to submit a Proposal for services to operate, maintain and manage its Water and 
Wastewater facilities and related assets under a contract (the Water and Wastewater Services 
Agreement) effective June 1st, 2024 for a proposed initial term of 5 years with the option for a renewal 
term up to 5 years at the sole discretion of the Town and subject to acceptance by the successful 
Proponent. 

2.3.2 Clarify Purpose of RFP 
 

The basic objective of the Town in issuing this Request for Proposal (RFP) is to encourage 
competition among operations firms to determine the most cost-effective manner of providing 
the labour required for the operation, maintenance and management of the water and 
wastewater treatment facilities in the Town, and to determine if continuing to contract these 
services out to a private contractor is a more cost-effective solution than providing these 
services in-house. 

 
Following evaluation, should the Town decide to contract these services, they intend to 
negotiate an operation, maintenance, and management services agreement with the Preferred 
Proponent for an initial five (5) year term with an option for up to an additional three (3) year 
term at the Town’s sole discretion. The initial term will run from June 1st, 2024 to May 31st, 2029 

mailto:trevorkeefe@moosonee.ca
mailto:jpace@deepriver.ca


Town of Moosonee 
Water and Wastewater Facilities 
Operation and Maintenance Services 

Final RFP – WTP2024 January 9th, 2024 
 

11 

 

 

The transitional period will be initiated on May 1st, 2024. 
 

2.3.3 Select Proponent 
 

All proposals submitted in response to this RFP will be reviewed by an Evaluation Team consisting of 
Town CAO (or designate), Public Works Manager (or designate), and Treasurer. Consultants and 
legal advisors may also be utilized for respective expertise/technical support as required. 

 
The Evaluation Team will select the Proponent who can best deliver the water and wastewater 
services for the purpose above, based on the submitted Proposals evaluated according to the outlined 
proposal evaluation criteria (see Section 2.12 Evaluation Criteria and Basis for Scoring). RFP award is 
subject to Town Council Approval. 

 
2.3.4 Liaise with Successful Proponent 

 
Liaise with the successful Proponent through negotiation of a Water and Wastewater Services 
Agreement to ensure the services delivery by the successful Proponent meets the Town’s needs in 
accordance with its guidelines, policies, and priorities, now and into the future. 

 
2.4 Town Overview 

 
The Corporation of the Town of Moosonee is one of two municipalities in the far north of Ontario. 
Our uniqueness is characterized by no road access. The town has a population of approximately 
2,500 people. 

 
Moosonee is located on the Moose River 12 miles south of James Bay at a latitude 51 N 07′ and 
longitude 80 W 35′. The town site is in the Hudson Bay Lowlands, the largest wetland area on earth. 
Originally settled as a fur trading post by Revillion Freres of Paris in 1903 in competition with the 
Hudson Bay Company, the town grew in importance with the arrival of the rail in 1932 when 
Moosonee became a transportation hub for the James Bay coastal communities. Moosonee serves as 
a gateway to the north and a launching point for further destinations, whether across the Moose River 
to Moose Factory, or further north up the western coast of James Bay to our neighbouring First Nation 
communities. 

 
Moosonee is not connected to the road system in Ontario and all travelers arrive in Moosonee by train 
or plane from either Cochrane, Ontario or Timmins, Ontario. 

2.5 Town Water and Wastewater Overview 
 

The Town owns the infrastructure for municipal water and wastewater services. 
 

Town Sub-System Classification 
 

Water Treatment Level II 
Water Distribution Level II 
Waste Water Treatment Level I 
Waste Water Collection Level II 



Town of Moosonee 
Water and Wastewater Facilities 
Operation and Maintenance Services 

Final RFP – WTP2024 January 9th, 2024 
 

12 

 

 

Water Treatment System 
 

Water treatment plant rated at 3,000 m3/day (gross maximum daily production) consisting of a dual train 
package unit, each train rated 1,500 m3/day, consisting of an inline flash mixing tank equipped with 
mechanical flash mixer, a two stage flocculation tank equipped with variable speed flocculators in each 
unit, an upflow solids contact clarifier equipped with inclined plate settlers and automatic sludge 
withdrawal, dual media filters with a maximum surface loading of 8.4 m/hr equipped with water 
backwash and separate air scour, backwash pumps and air scour compressors with duty and standby 
units, chemical feed system for primary coagulant, coagulant aid, disinfection and pH correction 
consisting of chemical storage tanks and metering pumps (duty and standby) for each feed system, 
instrumentation and monitors including continuous monitoring of water turbidity for raw water and 
treated water (one per filter unit) and disinfectant residual (equivalent to free chlorine), including 
structures, standby power, electrical, instrumentation, mechanical, piping and site work. 

 
 

Wastewater Treatment 
 

Seasonal retention lagoon facility, rated at an average daily flow of 1,466 m3/day, consisting of a two- 
cell configuration seasonal retention facultative lagoon facility, designed to operate on a fill- and-draw 
basis, with a usable volume of 165,658 cubic metres per cell, based on a maximum operating depth of 
1.8 metres plus an allowance for retention of 0.3 metres of liquid after the seasonal draw down and a 
freeboard of 0.9 metres. 

 
2.6 Background to the RFP 

 
The Town has reviewed the existing service contract and made additions to the required operational 
service and maintenance requirements. 

 
In addition to the operational requirements, the Town is currently looking for strong management with a 
thorough understanding in water and wastewater to aid in the efficient and sustainable operation of 
critical infrastructure. The town is actively seeking an operating authority that can assume 
responsibility for the water treatment plant, wastewater lift stations, and distribution system, serving as 
the regulatory authority for all four subsystems. The enhanced operational service and maintenance 
requirements incorporated into the service contract underscore the town's commitment to ensuring the 
highest standards of water and wastewater management. As we embark on this search, the town 
places a premium on finding a management team with a profound understanding of water and 
wastewater systems, capable of steering the community towards a future marked by resilient, 
environmentally responsible, and reliable water services. 

 
 
2.7 General Performance Expectations for the Services 

The successful Proponent will show that it can best deliver the water and wastewater services described 
in Schedule A in a way that reflects the performance expectations of the Town and Council. As such, the 
Proponent will confirm in the Part A - Technical Submission of its Proposal how it will: 

• Meet all applicable Laws. 

• Apply good industry practices. 

• Maintain Town water and wastewater system assets in a state-of-good-repair. 



Town of Moosonee 
Water and Wastewater Facilities 
Operation and Maintenance Services 

Final RFP – WTP2024 January 9th, 2024 
 

13 

 

 

• Practice good communication to build and maintain a strong partnership with the Town, its 
staff and Council. 

The successful Proponent will show how it will be able to improve service performance and efficiency, 
reduce system(s) risk, and consider the trends and influences that will impact the water and wastewater 
systems and services to ensure that these services are “future-proof”. The successful Proponent will 
also submit Prices for the provision of the services that reflect the importance of ensuring affordable 
water and wastewater rates in the Town. 

 
2.8 Summary Scope of Services to be Delivered (Detailed in Schedule A) 

 
A summary of the services to be provided for the water and wastewater facilities by the successful 
Proponent include: 

 
1. Core Services. These are the Services that are required to be delivered by the successful 

Proponent (Contractor) under the final Water and Wastewater Services Agreement with the 
Town. These Core Services are summarized in Section 2.8.1 (below), and detailed in 
Schedule A (See Sections A3 and A4). Costs for all Core Services are to be provided in 
Pricing Table  B2-1  (Section B2 - Fixed Price for Core Services) of Part B (see 2.11 
below) 

 
2. Additional Services. Those services that, in addition to the Core Services, are requested by the 

Town or recommended by the Contractor during the Term of the Agreement (e.g., engineering 
services).   

 
 

2.8.1 Core Services 

Services summarized below (and detailed in Schedule A) that are to be provided as Core Services 
are to be confirmed as such by the Proponent in Part A - Technical Submission and included as part 
of the Fixed Price for Core Services entered in Part B - Pricing Submission: 

1. Routine asset operations and maintenance services of water source/ discharge, treatment, 
distribution, and collection systems that ensure the best use of key resources, including staff, 
electricity, and chemicals, so as to meet all general and specific service performance targets, 
minimize costs and minimize the Town’s carbon footprint. 

2. Supervisory services for non-routine (major) repairs, rehabilitation and replacement of asset 
projects or programs (i.e., for services typically subcontracted to other third-party contractors). 
Specific non-routine projects such as major repairs, if delivered by the Proponent, are 
considered as Additional Services, and requested using the Services Request process (as 
[...]
6.2.1 the owner or operating authority has observed an algal bloom:

a) near the shoreline at or near the source water intake(s) described in 
drinking water works permit #232-201, or 

b) where the intake has an Intake Protection Zone in a source protection 
plan, within IPZ-1, or

c) within a circle that has a radius, measured from the intake, equal to the 
distance from the intake to the farthest edge of IPZ-2.

 
6.2.2 microcystin has been detected in a raw or treated water sample; and/or,

 
6.2.3 the owner has received any form of notification related to an algal bloom from the 

Ministry, a Medical Officer of Health, or the public; or,

6.2.4 the presence of or identification of cyanobacteria has been determined though 
optical probes or other analytic techniques used by the drinking water system.

6.3 The Plan described in condition 6.1 must include, at a minimum:

6.3.1 details relating to visual monitoring for harmful algal blooms at or near the 
drinking water system intake(s), 

a) as described in drinking water works permit #232-201, or

b) where the intake has an Intake Protection Zone in a source protection 
plan, within IPZ-1, or

c) within a circle that has a radius, measured from the intake, equal to the 
distance from the intake to the farthest edge of IPZ-2.

6.3.2 details relating to visual monitoring of shoreline; this is applicable to drinking 
water systems where the proximity of the intake(s) may be of concern.

6.3.3 details relating to reporting the observed or suspected harmful algal bloom, as 
described in section 6.2:

a) to the Overall Responsible Operator(s) and/or Operator(s)-in-Charge if 
the blooms have been observed or suspected by a duty operator; the 



232-101 Schedule C March 23, 2022

01212021 Treatment&Distribution AF5, EA6, DWWP4, MDWL7, GG
Page 20 of 22

Plan shall include wording that directs relevant drinking water staff to 
follow the instructions provided by the Overall Responsible Operator(s) 
or the Operator(s)-in-Charge;

b) to the medical officer of health; and 

c) to the local MECP representative and the Ministry’s Spills Action 
Centre.,

6.3.4 a sampling plan, including the identification of sample location(s) and frequencies 
that at a minimum match those described in condition 6.4. 

6.3.5 triggers that may increase the required sampling frequency;

6.3.6 up-to-date records that document staff training on the harmful algal bloom 
monitoring, reporting, and sampling procedures.

6.4 Any water samples collected under Condition 6.3.4 must be: 

6.4.1 collected, at a minimum, once per week, or as otherwise directed by the Ministry 
or the medical officer of health; 

6.4.2 collected prior to any treatment, if the sample is taken from raw water; 

6.4.3 collected at the point of entry into the distribution system, if the sample is taken 
from treated water;

6.4.4 collected from the shoreline by the drinking water system, if applicable based on 
Condition 6.3.1; 

6.4.5 submitted to a laboratory licensed to perform ELISA testing for total microcystin;  

6.4.6 repeatedly collected until 3 consecutive samples have shown non-detection of 
microcystin and the algal bloom is no longer suspected or visually observed. 

7.0 Source Protection

7.1 The owner of the drinking water system shall implement risk management measures, as 
appropriate, to manage any potential threat to drinking water that results from the 
operation of the drinking water system.

7.2 The owner of the system shall notify the Director in writing within thirty (30) days of any 
approved changes to an applicable source protection plan that impact the assessed 
threat level of a fuel oil system identified in Schedule A of drinking water works permit.

7.3 The notification required in condition 7.2 shall include:

7.3.1 A description of the changes and their impact on the assessed threat level of the 
fuel oil system(s); and,

7.3.2 A timeline for re-assessing the threat level and providing the results of the 
assessment to the Director.



01212021 Treatment&Distribution AF5, EA6, DWWP4, MDWL7, GG
Page 21 of 22

Schedule D:  Conditions for Relief from Regulatory 
Requirements

System Owner The Corporation of the Town of Moosonee

Licence Number 232-101
Drinking Water System Name Moosonee Drinking Water System

Licence Effective Date March 23, 2022

No relief from regulatory requirements is authorized by the Director under section 46 of the SDWA in 
respect of the drinking water system.



02052019 Treatment&Distribution AF5, EA6, DWWP4, MDWL5, GG
Page 22 of 22

Schedule E:  Pathogen Log Removal/Inactivation Credits
System Owner The Corporation of the Town of Moosonee

Licence Number 232-101
Drinking Water System Name Moosonee Drinking Water System

Licence Effective Date March 23, 2022

1.0 Primary Disinfection Pathogen Log Removal/Inactivation Credits

Moosonee Water Treatment Plant
Moose River [SURFACE WATER]

Minimum Log Removal/ 
Inactivation Required

Cryptosporidium Oocysts Giardia Cysts a Viruses b

Moosonee Water Treatment 
Plant

2 3 4

  a At least 0.5 log inactivation of Giardia shall be achieved by the disinfection portion of the overall water treatment process.
  b At least 2 log inactivation of viruses shall be achieved by disinfection. 

Log Removal/Inactivation 
Credits Assigned c

Cryptosporidium Oocysts Giardia Cysts Viruses

Conventional Filtration 2 2.5 2

Chlorination [CT: Clearwell] - 0.5 + 2 +

  c Log removal/inactivation credit assignment is based on each treatment process being fully operational and the applicable log 
removal/inactivation credit assignment criteria being met.

Treatment Component Log Removal/Inactivation Credit Assignment Criteria

Conventional Filtration 1. A chemical coagulant shall be used at all times when the treatment plant is in operation;
2. Chemical dosages shall be monitored and adjusted in response to variations in raw water 

quality;
3. Effective backwash procedures shall be maintained including filter-to-waste or an equivalent 

procedure during filter ripening to ensure that effluent turbidity requirements are met at all 
times;

4. Filtrate turbidity shall be continuously monitored from each filter; and
5. Performance criterion for filtered water turbidity of less than or equal to 0.3 NTU in 95% of 

the measurements each month shall be met for each filter.
Chlorination 1. Sampling and testing for free chlorine residual shall be carried out by continuous monitoring 

equipment in the treatment process at or near a location where the intended contact time 
has just been completed in accordance with the Ministry’s Procedure for Disinfection of 
Drinking Water in Ontario; and

2. At all times, CT provided shall be greater than or equal to the CT required to achieve the log 
removal credits assigned. 

Primary Disinfection 
Notes

 



Town of Moosonee 
Water and Wastewater Facilities 
Operation and Maintenance Services 

FINAL January 9, 2024 
 

50 

 

 

 

SCHEDULE E: DRINKING WATER WORKS PERMIT  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



01212021 Treatment&Distribution AF5, EA6, DWWP4, MDWL5, GG
Page 1 of 16

DRINKING WATER WORKS PERMIT

Permit Number:  232-201
Issue Number:  4

Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations made thereunder 
and subject to the limitations thereof, I hereby issue this drinking water works permit under Part V of the 
Safe Drinking Water Act, 2002, S.O. 2002, c. 32 to:

The Corporation of the Town of Moosonee

5 First Street
P.O. Box 727

Moosonee ON, P0L 1Y0

For the following municipal residential drinking water system:

Moosonee Drinking Water System
This drinking water works permit includes the following:

Schedule      Description

Schedule A Drinking Water System Description
Schedule B General
Schedule C All documents issued as Schedule C to this drinking water works permit which 

authorize alterations to the drinking water system
Schedule D Process Flow Diagrams

Upon the effective date of this drinking water works permit # 232-201, all previously issued versions of 
permit # 232-201 are revoked and replaced by this permit.

DATED at TORONTO this 23rd day of March, 2022

Signature

Aziz Ahmed, P.Eng.
Director
Part V, Safe Drinking Water Act, 2002



01212021 Treatment&Distribution AF5, EA6, DWWP4, MDWL5, GG
Page 2 of 16

1.0 System Description

1.1 The following is a summary description of the works comprising the above drinking water 
system:

Overview

The Moosonee Drinking Water System takes the water from Moose River. The treatment plant 
consists of dual train conventional filtration(Coagulation (PAC), flocculation, settling and filtration) 
followed by chlorination with sodium hypochlorite, [2] pumping stations (low lift, high lift), [1] 
storage reservoirs, [0] elevated storage tanks and approximately 20 kilometers watermains.

Moosonee Water Treatment Plant

Treatment Plant

Name Moosonee Water Treatment Plant

Street Address 241 Ferguson Road North 

UTM Coordinates NAD 83: Zone 17: Easting 526700: Northing 5681443 

System Type Treatment and Distribution 

Notes

Intake Pipe

Description Inlet structure drawing water from Moose River via a submerged schedule 40 
steel intake pipe consisting of three (3) horizontal inlet screens, connected to 
the low lift pumping station. 

Notes

Schedule A:  Drinking Water System Description

System Owner The Corporation of the Town of Moosonee

Permit Number 232-201
Drinking Water System Name Moosonee Drinking Water System

Permit Effective Date March 23, 2022



232-201 Schedule A March 23, 2022

01212021 Treatment&Distribution AF5, EA6, DWWP4, MDWL5, GG
Page 3 of 16

Low Lift Pumping Station 

Location Low lift pumping station constructed below grade at the edge of the river bank. 

Equipment Three (3) submersible pumps (two duty and one standby), each rated at 19.1 
L/s installed in individual well style casing configuration connected to a 
common header. 

Notes

Treatment

Description Dual train, package

Capacity Each train rated at 1,500 m3/day.

Coagulation Coagulation/Flash mixing tank with flash mixer.

Flocculation Two-stage flocculation tank equipped with variable speed flocculators in each 
unit. 

Clarification Upflow solids contact clarifier with inclined plate settlers and automatic sludge 
withdrawal. 

Filtration Dual media filters equipped with water backwash and separate air scour.

Equipment Backwash pumps and air scour compressor (duty and standby).

Chemical Feed 
Systems 

Chemical feed system for primary coagulant (poly-aluminum chloride), 
coagulant aid, disinfection (sodium hypochlorite) and pH adjustment (sodium 
hydroxide) including chemical storage tanks and feed pumps (duty and standby 
pumps for each system). 

Instrumentation and 
Monitoring 

Instrumentation and monitors including continuous turbidity monitoring and free 
chlorine residual monitoring of finished water. 

Notes

High Lift Pumps

Description Four (4) Pumps

Capacity Three (3) pumps, each rated at 24.7 L/s and one (1) emergency (fire) pump 
rated at 155 L/s.

Notes One backwash pump rated at 105 L/s

Reservoir

Description Inground concrete water storage reservoir constructed beneath the treatment 
plant and high lift pumping station. 

Dimensions Dual cell concrete storage reservoir with a capacity of 2,140 m3.

Notes



232-201 Schedule A March 23, 2022

01212021 Treatment&Distribution AF5, EA6, DWWP4, MDWL5, GG
Page 4 of 16

SCADA System

Description PLC and SCADA control system providing automatic plant operation and data 
recording capabilities with remote monitoring features.

Notes System control with data acquisition including various on-line analyzers and 
monitors, including the following regulatory equipment:
- Flow meters - on each train before entry to the trains
- Flow meter - on inlet to clearwell
- Flow meter - at Point of Entry
- Turbidity monitor - for each process train
- Chlorine analyzer at Point of Entry
- pH analyzer (with temperature sensor) at Point of Entry

Waste Water Handling System 

Description Waste water handling system bagger for backwash waste and clarifier sludge 
blowdown. 

Equipment Waste water handling system including a dual compartment waste collection 
system and 8-bag sludge bagger to collect backwash waste and clarifier sludge 
blowdown.

Notes Liquid generated from the sludge bags and plant sewage directed to sewage 
lift station equipped with a duty and a standby pump, for pumping waste to the 
community Waste Water Treatment Facility

Fuel Oil Systems

Fuel Storage Locations

Location 473356.66, 5681453.04, 44U

Description Diesel for Gen Set at WTP – 1000 litres
Double walled tank installed 2017

Fuel Type Diesel

Source Protection 
Area

Not Applicable

Notes



232-201 Schedule A March 23, 2022

01212021 Treatment&Distribution AF5, EA6, DWWP4, MDWL5, GG
Page 5 of 16

Watermains

1.2 Watermains within the distribution system comprise:

1.2.1 Watermains that have been set out in each document or file identified in column 
1 of Table 1.

Table 1:  Watermains

Column 1
Document or File Name

Column 2
Date

Valve Book overal map.pdf 1/11/2019

1.2.2 Watermains that have been added, modified, replaced or extended further to the 
provisions of Schedule C of this drinking water works permit on or after the date 
identified in column 2 of Table 1 for each document or file identified in column 1. 

1.2.3 Watermains that have been added, modified, replaced or extended further to an 
authorization by the Director on or after the date identified in column 2 of Table 1 
for each document or file identified in column 1.



01212021 Treatment&Distribution AF5, EA6, DWWP4, MDWL5, GG
Page 6 of 16

1.0 Applicability

1.1 In addition to any other applicable legal requirements, the drinking water system 
identified above shall be altered and operated in accordance with the conditions of this 
drinking water works permit and the licence #232-101.

1.2 The definitions and conditions of licence #232-101 are incorporated into this permit and 
also apply to this drinking water system.

2.0 Alterations to the Drinking Water System 

2.1 Any document issued by the Director to be incorporated into Schedule C to this drinking 
water works permit shall provide authority to alter the drinking water system in 
accordance with the applicable conditions of this drinking water works permit and licence 
#232-101.

2.2 All documents issued by the Director as described in condition 2.1 shall form part of this 
drinking water works permit.

2.3 All parts of the drinking water system in contact with drinking water that are added, 
modified, replaced, extended shall be disinfected in accordance with a procedure 
approved by the Director or in accordance with the applicable provisions of the following 
documents:

a) The ministry’s Watermain Disinfection Procedure, dated August 1, 2020;
b) Subject to condition 2.3.2, any updated version of the ministry’s 

Watermain Disinfection Procedure;
c) AWWA C652 – Standard for Disinfection of Water-Storage Facilities;
d) AWWA C653 – Standard for Disinfection of Water Treatment Plants; and
e) AWWA C654 – Standard for Disinfection of Wells.

2.3.1 For greater clarity, where an activity has occurred that could introduce 
contamination, including but not limited to repair, maintenance, or physical / 
video inspection, all equipment that may come in contact with the drinking water 
system shall be disinfected in accordance with the requirements of condition 2.3. 
above.   

2.3.2 Updated requirements described in condition 2.3 b) are effective six months from 
the date of publication of the updated Watermain Disinfection Procedure.

Schedule B:  General
 

System Owner The Corporation of the Town of Moosonee

Permit Number 232-201
Drinking Water System Name Moosonee Drinking Water System

Permit Effective Date March 23, 2022



232-201 Schedule B March 23, 2022

01212021 Treatment&Distribution AF5, EA6, DWWP4, MDWL5, GG
Page 7 of 16

2.4 The owner shall notify the Director in writing within thirty (30) days of the placing into 